UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1
ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40 / MCS0 / MIMO / Port 3/ PWL 13/ 9 dBi Antenna Group

p—

Spectrum [? Spectrum | e

RefLevel 32.00 dém  Offset 12.00 68 RBW 1 MHz RefLevel 32.00 dém  Offset 12.00 68 RBW 1 MHz

Att e SWI 320ms VBW 3MHz Mode Auto Sweep o Att e SWI 320ms VBW 3MHz Mode Auto Sweep

Count 300,200 Count 300/300

1R Yiw [8 1R Viw

0 o8 0 o8

-10d -10d

) | \ - ’ \

. / \ . ../l

40 d 40 d

Iy — —— —

<5 d =50 di

60 d 60 d

CF 5.19 GHx 32001 pts Span 73.1 MHx CF 5.73 GHx 32001 pts Span 73.1 MHx
Channel Poveer Channel Poveer

Bandwidth 36.00 MHz Power 6,01 dBm Tx Total 6.01 dBm Bandwidth 36.00 MHz Power 585 dBm Tx Total 5.85 dBm
T ; T T e o]

11806763 11806763
Date: 16.APR 2019 115657 Date: 16.AFR 2019 11:54:25

Bottom Channel

Top Channel

Page 228 of 828

FCC 15.407 WLAN - Template Vers. 1.4



UL INTERNATIONAL GERMANY GMBH

TEST REPORT

VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCSO0O / MIMO / Port 1+2+3 / PWL 13/ 9 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted | Duty Cycle | -, .4 | Conducted | Duty Cycle | ~ .
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Single 5.4 0.5 5.9 5.7 0.5 6.2
Port 3
Corrected
Channel Conducted Duty Cyple Conducted
Power Correction Power
(dBm) (dB) (dBm)
Single 54 0.5 5.9
Corrected Corrected Corrected | Port 1+2+3 Conducted
Conducted | Conducted | Conducted | Combined Power Margin
Channel | Power Port | Power Port | Power Port | Conducted -y 9 Result
Limit (dB)
1 2 3 Power (dBm)
(dBm) (dBm) (dBm) (dBm)
Single 5.9 6.2 5.9 10.8 21.0 10.2 Complied
De Facto EIRP Limit Comparison
Port 1+2+3
Combined Directional EIRP De Facto Margin
Channel Conducted Antenna (dBm) EIRP Limit (dé]) Result
Power Gain (dBi) (dBm)
(dBm)
Single 10.8 9.0 19.8 30.0 10.2 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1
ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCS0 / MIMO / Port 1+2+3 / PWL 13/ 9 dBi Antenna Group

Spectrum ] = Spectrum e
Ref Lavel 52,00 dem  Offsat 12.00 22 & REW 10z Ref Lavel 52,00 dem  Offsat 12.00 22 & REW 10z
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]’ | ]" | Measuring... e |
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|Dete: 16.APR 2019 1214:33

Jste: 16 AFRL 2019 121628
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 1+2+3+4 / PWL 11 /9 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted Duty Cyple Conducted Conducted Duty Cy_cle Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 5.0 0.3 5.3 5.1 0.3 5.4
Middle 4.6 0.3 4.9 4.5 0.3 4.8
Top 45 0.3 4.8 4.6 0.3 4.9
Port 3 Port 4
Corrected Corrected
Channel Conducted Duty Cyple Conducted Conducted Duty Cy_cle Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 4.5 0.3 4.8 5.1 0.3 5.4
Middle 4.3 0.3 4.6 5.0 0.3 5.3
Top 4.3 0.3 4.6 4.8 0.3 5.1
Corrected Corrected Corrected Corrected Port
1+2+3+4
Conducted | Conducted | Conducted | Conducted ] Colgl(()jvl\J/g:ed ViErGI
Channel | Power Port | Power Port | Power Port | Power Port | Combined e y 9 Result
1 5 3 4 Conducted (I(_jlémt) (dB)
Power m
dBm dBm dBm dBm
( ) ( ) ( ) ( ) (dBm)
Bottom 5.3 5.4 4.8 5.4 11.3 21.0 9.7 Complied
Middle 4.9 4.8 4.6 5.3 10.9 21.0 10.1 Complied
Top 4.8 4.9 4.6 5.1 10.9 21.0 10.1 Complied
De Facto EIRP Limit Comparison
Port
1+2+3+4 Directional De Facto
Channel Combined Antenna x> EIRP Limit AL I Result
Conducted Gain (dBI) (dBm) (dBm) (dB)
Power
(dBm)
Bottom 11.3 9.0 20.3 30.0 9.7 Complied
Middle 10.9 9.0 19.9 30.0 10.1 Complied
Top 10.9 9.0 19.9 30.0 10.1 Complied
Result: Pass

Q@
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 1 / PWL 11/ 9 dBi Antenna Group

p—
Spectrum [@ Spectrum | -
Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz
Att HWE SWI 320ms  VBW IMHz Mode Auto Swiep o At HWE SWI 320ms  VBW IMHz Mode Auto Swiep
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Bandwidth 16,50 MHz Power 4,96 dBm Tx Total 4.96 dBm Bandwidth 16,50 MHz Power 4,55 dBm Tx Total 4.55 dBm
Y ; T T pr— ]
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Date: 13 SEF 2019 14.37.09 Dete: 13.5EF 2019 14:54:45
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 2/ PWL 11/ 9 dBi Antenna Group

Spectrum [@ Spectrum | [E
Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 3/ PWL 11/ 9 dBi Antenna Group

Spectrum [@ Spectrum | [E
Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz

Att HWE SWI 320ms  VBW IMHz Mode Auto Swiep o At HWE SWI 320ms  VBW IMHz Mode Auto Swiep
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 4/ PWL 11/ 9 dBi Antenna Group

Spectrum [@ Spectrum | [E
Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 1+2+3+4 / PWL 11 /9 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted Duty Cyple Conducted Conducted Duty Cy_cle Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 4.6 0.5 5.1 4.8 0.5 5.3
Middle 4.6 0.5 5.1 4.6 0.5 5.1
Top 45 0.5 5.0 4.6 0.5 5.1
Port 3 Port 4
Corrected Corrected
Channel Conducted Duty Cyple Conducted Conducted Duty Cy_cle Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 4.3 0.5 4.8 5.0 0.5 5.5
Middle 4.4 0.5 4.9 4.4 0.5 4.9
Top 4.2 0.5 4.7 4.9 0.5 5.4
Corrected Corrected Corrected Corrected Port
Conducted | Conducted 1+2+3+4 Conducted
Conducted | Conducted . .
Power Port | Power Port [ Combined Power Margin
Channel | Power Port | Power Port 3 Cond d oy d Result
1 5 s (dé ) oFr: ucte (I(_jlémt) (dB)
m m ower m
(dBm) (dBm) (dBm)
Bottom 5.1 5.3 4.8 5.5 11.2 21.0 9.8 Complied
Middle 5.1 5.1 4.9 4.9 11.0 21.0 10 Complied
Top 5.0 5.1 4.7 5.4 11.1 21.0 9.9 Complied
De Facto EIRP Limit Comparison
Port
1+2+3+4 . .
Combined Directional EIRP De Fac;to_ Margin
Channel Antenna EIRP Limit Result
Conducted . . (dBm) (dB)
Gain (dBi) (dBm)
Power
(dBm)
Bottom 11.2 9.0 20.2 30.0 9.8 Complied
Middle 11.0 9.0 20.0 30.0 10.0 Complied
Top 11.1 9.0 20.1 30.0 9.9 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / 20 MHz / MCS0O / MIMO / Port 1 / PWL 11/ 9 dBi Antenna Group

Spectrum uq‘? Spectrum | [E

Ref Level 22.00 c2m  Offset 12.00 d8 & REW 1 M-z TR 7 AT Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / 20 MHz / MCSO / MIMO / Port 2/ PWL 11/ 9 dBi Antenna Group

Spectrum uq‘? Spectrum | [E

Ref Level 22.00 c2m  Offset 12.00 d8 & REW 1 M-z TR 7 AT Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz

Att Hcd SWT 321ms  VBW IMHz  Mode Aulo Sweep Siaaian o At HWE SWI 320ms  VBW IMHz Mode Auto Swiep

Count 300,300 Count 300,200
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Bandwidth 17.60 MHz Power 4,79 dBm T Total 4.79 dBm Bandwidth 17.60 MHz Power 4,60 dBm T Total 4.60 dBm
i Heasuring... m“ e n | - W
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Oate: 18.SEF 2019 10630 Oate: 19.5EP N19 081224
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-

RPT-RP-11909763-3216-FCC-UNII1
ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / 20 MHz / MCSO / MIMO / Port 3/ PWL 11/ 9 dBi Antenna Group

Spectrum E Spectrum | [E
Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz

Att HWE SWI 320ms  VBW IMHz Mode Auto Swiep o Att HWE SWI 320ms  VBW IMHz Mode Auto Swiep

Count 300,200 Count 300/300

1R Yiw 1R Yiw
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CF 5.18 GHx 32001 pts Span 35.8 MHx CF 5.22 GHx 32001 pts Span 35.8 MHx
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Bandwidth 17.60 MHz Power 4,32 dBm Tx Total 4.32 dBm Bandwidth 17.60 MHz Power 4,41 dBm Tx Total 4.41 dBm
T ) e T . R

11806763 11806763
Date: 18.SEF 2019 18:.08:01 Oate: 19.5EP N19 08:06:56
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / 20 MHz / MCS0O / MIMO / Port 4 / PWL 11/ 9 dBi Antenna Group

pr—
E Spectrum |

Spectrum

Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz

Att HWE SWI 320ms  VBW IMHz Mode Auto Swiep o At HWE SWI 320ms  VBW IMHz Mode Auto Swiep
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404 Vi N, 404 / N
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Bandwidth 17.60 MHz Power 502 dBm Tx Total 5.03 dBm Bandwidth 17.60 MHz Power 4,41 dBm Tx Total 4.41 dBm
T ) e Y . R
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Jste: 19.SEF 2019 080856
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / 20 MHz / MCSO0O / MIMO / Port 1+2+3+4 / PWL 11 /9 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted Duty Cyple Conducted Conducted Duty Cy_cle Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 5.0 0.4 5.4 5.0 0.4 5.4
Middle 4.6 0.4 5.0 4.5 0.4 4.9
Top 4.6 0.4 5.0 4.4 0.4 4.8
Port 3 Port 4
Corrected Corrected
Channel Conducted Duty Cyple Conducted Conducted Duty Cy_cle Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 4.3 0.4 4.7 5.0 0.4 5.4
Middle 4.0 0.4 4.4 4.8 0.4 5.2
Top 3.9 0.4 4.3 4.2 0.4 4.6
Corrected Corrected Port
C(::(;)nr(rjeucgteedd g(;);(rjeucgteedd Conducted | Conducted | 1+2+3+4 | Conducted
Power Port | Power Port : i
Channel | Power Port | Power Port 3 4 Combined Power Mzérgln Result
1 5 - - Conducted |(-jlmlt (dB)
(dBm)
Bottom 5.4 5.4 4.7 5.4 11.3 21.0 9.7 Complied
Middle 5.0 4.9 4.4 5.2 10.9 21.0 10.1 Complied
Top 5.0 4.8 4.3 4.6 10.7 21.0 10.3 Complied
De Facto EIRP Limit Comparison
Port
142+3+4 . .
; Directional De Facto .
Channel Cils Tise Antenna el EIRP Limit LAl I Result
Conducted . . (dBm) (dB)
Gain (dBi) (dBm)
Power
(dBm)
Bottom 11.3 9.0 20.3 30.0 9.7 Complied
Middle 10.9 9.0 19.9 30.0 10.1 Complied
Top 10.7 9.0 19.7 30.0 10.3 Complied

Result: Pass
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / 20 MHz / MCS0O / MIMO / Port 1/ PWL 11/ 9 dBi Antenna Group

Spectrum
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / 20 MHz / MCS0O / MIMO / Port 2/ PWL 11/ 9 dBi Antenna Group

Spectrum E Spectrum | E
Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / 20 MHz / MCS0O / MIMO / Port 3/ PWL 11/ 9 dBi Antenna Group

Spectrum

=]
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / 20 MHz / MCS0O / MIMO / Port 4 / PWL 11/ 9 dBi Antenna Group

p—

Spectrum E Spectrum | ka
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT40 / MCSO / MIMO / Port 1+2+3+4 / PWL 15/ 9 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted Duty Cyple Conducted Conducted Duty Cy_cle Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 7.7 0.4 8.1 7.7 0.4 8.1
Top 7.2 0.4 7.6 7.2 0.4 7.6
Port 3 Port 4
Corrected Corrected
Channel Conducted Duty Cyple Conducted Conducted Duty Cy_cle Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 7.2 0.4 7.6 7.7 0.4 8.1
Top 7.1 0.4 7.5 7.6 0.4 8.0
Corrected Corrected Corrected Corrected 1+|:2)2g+4 Conducted
Conducted | Conducted | Conducted | Conducted . .
Combined Power Margin
Channel | Power Port | Power Port | Power Port | Power Port Cond d L d Result
1 5 3 2 oFr: ucte (I(_jlémt) (dB)
ower m
(dBm) (dBm) (dBm) (dBm) (dBm)
Bottom 8.1 8.1 7.6 8.1 14.0 21.0 7 Complied
Top 7.6 7.6 7.5 8.0 13.7 21.0 7.3 Complied
De Facto EIRP Limit Comparison
Port
1+2+3+4 Directional De Facto
Channel Combined Antenna el EIRP Limit LAl I Result
Conducted Gain (dBi) (dBm) (dBm) (dB)
Power
(dBm)
Bottom 14.0 9.0 23.0 30.0 -7 Complied
Top 13.7 9.0 22.7 30.0 -7.3 Complied

Result: Pass
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT40 / MCSO / MIMO / Port 1 / PWL 15/ 9 dBi Antenna Group

Spectrum uq‘? Spectrum | [@
Ref Level 22.00 c2m  Offset 1200 d8 RBW 1MHz Ref Lavel 32.00 dém  Offset 12.00 68 RBW 1 MHz
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Results: 802.11n / HT40 / MCSO / MIMO / Port 2/ PWL 15/ 9 dBi Antenna Group
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT40 / MCSO / MIMO / Port 3/ PWL 15/9 dBi Antenna Group

Spectrum
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Results: 802.11n / HT40 / MCS0O / MIMO / Port 4 / PWL 15/ 9 dBi Antenna Group
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40 / MCSO / MIMO / Port 1+2+3+4 / PWL 15/ 9 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted Duty Cyple Conducted Conducted Duty Cy_cle Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 7.3 0.4 7.7 6.7 0.4 7.1
Top 6.9 0.4 7.3 6.9 0.4 7.3
Port 3 Port 4
Corrected Corrected
Channel Conducted Duty Cyple Conducted Conducted Duty Cy_cle Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 6.6 0.4 7.0 7.1 0.4 7.5
Top 6.5 0.4 6.9 6.9 0.4 7.3
Corrected Corrected Corrected Corrected Port
Conducted | Conducted 1+2+3+4 Conducted
Conducted | Conducted X .
Power Port | Power Port | Combined Power Margin
Channel Power Power Port oy Result
3 4 Conducted Limit (dB)
Port 1 2
(dBm) (dBm) (dBm) (dBm) Power (dBm)
(dBm)
Bottom 7.7 7.1 7.0 7.5 134 21.0 7.6 Complied
Top 7.3 7.3 6.9 7.3 13.2 21.0 7.8 Complied
De Facto EIRP Limit Comparison
Port
1+2+3+4 Directional De Facto
Channel Combined Antenna el EIRP Limit LAl I Result
Conducted Gain (dBi) (dBm) (dBm) (dB)
Power
(dBm)
Bottom 134 9.0 22.4 30.0 7.6 Complied
Top 13.2 9.0 22.2 30.0 7.8 Complied

Result: Pass
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40 / MCSO0 / MIMO / Port 1 / PWL 15/ 9 dBi Antenna Group

Spectrum
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Results: 802.11ac / HT40 / MCS0O / MIMO / Port 2/ PWL 15/ 9 dBi Antenna Group
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40 / MCS0 / MIMO / Port 3/ PWL 15/ 9 dBi Antenna Group

Spectrum [? Spectrum | [?
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Results: 802.11ac / HT40 / MCS0O / MIMO / Port 4 / PWL 15/ 9 dBi Antenna Group
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCSO / MIMO / Port 1+2+3 / PWL 14/ 9 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted Duty Cyple Conducted Conducted Duty Cy_cle Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Single 6.2 0.5 6.7 6.0 0.5 6.5
Port 3 Port 4
Corrected Corrected
Channel Conducted Duty Cyple Conducted Conducted Duty Cy_cle Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Single 5.9 0.5 6.4 6.3 0.5 6.8
Corrected Corrected Corrected Corrected 1+|:2)2g+4 Conducted
Conducted | Conducted | Conducted | Conducted . .
Combined Power Margin
Channel | Power Port | Power Port | Power Port | Power Port Cond d L d Result
1 5 3 2 olg ucte (I(_jlémt) (dB)
ower m
(dBm) (dBm) (dBm) (dBm) (dBm)
Single 6.7 6.5 6.4 6.8 12.6 21.0 8.4 Complied
De Facto EIRP Limit Comparison
Port
1+2+3+4 . .
Combined Directional EIRP De Fac;to_ Margin
Channel Antenna EIRP Limit Result
Conducted . . (dBm) (dB)
Gain (dBi) (dBm)
Power
(dBm)
Single 12.6 9.0 21.6 30.0 8.4 Complied
Result: Pass
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCSO / MIMO / Port 1+2+3+4 / PWL 15 /9 dBi Antenna Group
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04 40 dB A

-60 den =50 den

=70 dbn =60 din

CF 5.71 GHx 32001 pts Span 154.0 MHz CF 5.71 GHx 32001 pts Span 154.0 MHz
Channel Poveer Channel Poveer

Bandwidth 75.80 MHz Power 587 dBm Tx Total 5.87 dBm Bandwidth 75.80 MHz Power 6,27 dBm Tx Total 6.27 dBm
n " Measuring... e n | - W

11806763 11806763

|Dete: 25 AR 2019 100323

Joete: 10.SEF 2018 115033

Single Channel Port 3

Single Channel Port 4
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

23 dBi Antenna Group

Results: 802.11a/20 MHz / 6 Mbps / SISO / Port 1 / PWL 13/ 23 dBi Antenna Group

Corrected

Conducted Duty Cycle Conducted ConductedL Margin
Channel Power Correction Power imit (dg) Result
(dBm) (dB) (dBm) (dBm)
Bottom +1 11.9 0.3 12.2 15.8 3.6 Complied
Middle 11.9 0.3 12.2 15.8 3.6 Complied
Top 12.2 0.3 125 15.8 2.3 Complied
De Facto EIRP Limit Comparison
Corrected Directional EIRP De Facto Margin
Channel Conducted Antenna (dBm) EIRP Limit (dlg) Result
Power (dBm) Gain (dBi) (dBm)
Bottom +1 12.2 14.2 26.4 30.0 3.6 Complied
Middle 12.2 14.2 26.4 30.0 3.6 Complied
Top 125 14.2 24.7 30.0 53 Complied
Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL

-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/20 MHz / 6 Mbps / SISO / Port 1 / PWL 13/ 23 dBi Antenna Group

Spectrum [? Spectrum | [?
Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz

Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep o ALt gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300,200 Count 300,200

1R Yiw 1R Yiw

0 o8 0 o8

-10 oy / \ -10 oy / \

- / \ - / \

- / N - / N,

ot/ N\ ot/ N

=50 dy =50 dy

-0 o 60 d

CF 5.2 GHx 32001 pts Span 33.6 MHx CF 5.22 GHx 32001 pts Span 33.6 MHx
Channel Poveer Channel Poveer

Bandwidth 16,50 MHz Power 11.92 dBm Tx Total 11,92 dBm Bandwidth 16,50 MHz Power 11.90 dBm Tx Total 11,90 dBm
T ) e Y . AL

11806763 11806763
Date: 30U 2018 111716 Dete: 3.JUL 219 112002

Bottom +1 Channel

Spectrum ]

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
o AtL gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300/300

1Rm Viaw

/

32001 pts

CF 5.24 GHx

AN

-

Span 33.6 MHz

Channel Poveer
Bandwidth 16,50 MHz Power 12.23 dBm

]" T

11808763
|Dete: 26 SEP 2019 11:48.00

Tx Total 12,23 dBm

Top Channel

Middle Channel
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TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

UL INTERNATIONAL GERMANY GMBH
ISSUE DATE: 16 JANUARY 2020

TEST REPORT VERSION 1.0

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11a/20 MHz / 6 Mbps / SISO/ Port 1/ PWL 7/ 23 dBi Antenna Group

Conducted Duty Cycle Corrected ConductedL .
: Conducted o Margin
Channel Power Correction Power imit (dB) Result
(dBm) (dB) (dBm) (dBm)
Bottom 6.7 0.3 7.0 15.8 8.8 Complied
De Facto EIRP Limit Comparison
Corrected Directional EIRP De Facto Marain
Channel Conducted Antenna (dBm) EIRP Limit (dg) Result
Power (dBm) Gain (dBi) (dBm)
Bottom 7.0 14.2 21.2 30.0 8.8 Complied
=]
& m meine® VEW3ieE ot oS
20 dey
1] im - _ ﬁ\
10 / \\
0 dim / A
1 Y '/ \
[0 ~
<50 dim
chd";::::;::h 16,50 MHz Power 6.70 dBm Tx Total 6.70 dBm
illllmtl

Bottom Channel

Result; Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /20 MHz / MCSO / SISO / Port 1/ PWL 13/ 23 dBi Antenna Group

Conducted Duty Cycle ComEsEd ConductedL .
: Conducted P Margin
Channel Power Correction Power imit (dB) Result
(dBm) (dB) (dBm) (dBm)
Bottom +1 11.6 0.5 12.1 15.8 3.7 Complied
Middle 11.4 0.5 11.9 15.8 3.9 Complied
Top 11.9 0.5 12.4 15.8 34 Complied
De Facto EIRP Limit Comparison
Corrected Directional EIRP De Facto Marain
Channel Conducted Antenna (dBm) EIRP Limit (dg) Result
Power (dBm) Gain (dBi) (dBm)
Bottom +1 12.1 14.2 26.3 30.0 3.7 Complied
Middle 11.9 14.2 26.1 30.0 3.9 Complied
Top 12.4 14.2 26.6 30.0 3.4 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /20 MHz / MCS0 / SISO / Port 1 / PWL 13/ 23 dBi Antenna Group

Spectrum ] [? Spectrum ]
Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz
b At gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep o ALt gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep
Count 300,200 Count 300,200
1R Yiw 1R Yiw
0 o8 0 o8
10 / 10 / \
20 / \\ 20 d
=30 \ =30
r 40 i ~—
=50 dy =50 dy
60 d -0 o
CF 5.2 GHx 32001 pts Span 35.8 MHx CF 5.22 GHx 32001 pts Span 35.8 MHx
Channel Poveer Channel Poveer
Bandwidth 17.60 MHz Power 11.60 dBm Tx Total 11,60 dBm Bandwidth 17.60 MHz Power 11.41 dBm Tx Total 11,41 dBm
T ) e Y . T
11806763 11806763

|Dete: 3.JUL 2019 105344

Jete: 3.JUL 2018 100620

Bottom +1 Channel

p—
Spectrum |

b At W8 SWT
Count 300,300

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz

32lms  VBW 3IMHz  Mode Auto Sweep

1Rm Viaw

CF 5.24 GHx

32001 pts

AN

o

Span 35.8

MHz

Channel Poveer

Bandwidth 17.60 MHz

Power 11.92 dBm

Il

11808763
|Dete: 26 SEP 2019 11:38.08

Tx Total 11,92 dBm

Top Channel

Middle Channel
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1
TEST REPORT VERSION 1.0 ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n /20 MHz / MCSO / SISO / Port 1/ PWL 7 /23 dBi Antenna Group

Conducted Duty Cycle Comeeise ConductedL .
: Conducted o Margin
Channel Power Correction Power imit (dB) Result
(dBm) (dB) (dBm) (dBm)
Bottom 6.3 0.5 6.8 15.8 9 Complied
De Facto EIRP Limit Comparison
Corrected Directional EIRP De Facto Marain
Channel Conducted Antenna (dBm) EIRP Limit (dg) Result
Power (dBm) Gain (dBi) (dBm)
Bottom 6.8 14.2 21.0 30.0 9 Complied

Spectrum F
R ol oWr zaimi VW 31eB  Mode Autp Swer
0 dém

0 dém—y————t——

-:r;ae.n—.—-—-—f;(_ - _\\

20 dem .f{‘ | “‘.

30 dBam: l\\

40 i \

~— ]

=50 dam:

-60 des

ﬂ‘;::t:::dtlhr 17.60 MHz Power 6.33 dBm Tx Total 6,33 dBm

il | Measuri ing..  @UARRRNLD WG
11806763

Bottom Channel

Result: Pass

@ Page 259 of 828 FCC 15.407 WLAN- Template Vers. 1.4



UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac /20 MHz / MCSO0 / SISO / Port 1/ PWL 13/ 23 dBi Antenna Group

Conducted Duty Cycle ComEsEd ConductedL :
: Conducted - Margin
Channel Power Correction Power imit (dB) Result
(dBm) (dB) (dBm) (dBm)
Bottom +1 11.0 0.4 114 15.8 4.4 Complied
Middle 11.6 0.4 12.0 15.8 3.8 Complied
Top 12.0 0.4 12.4 15.8 4.2 Complied
De Facto EIRP Limit Comparison
Corrected Directional EIRP De Facto Margin
Channel Conducted Antenna (dBm) EIRP Limit (dlg) Result
Power (dBm) Gain (dBi) (dBm)
Bottom +1 11.4 14.2 25.6 30.0 4.4 Complied
Middle 12.0 14.2 26.2 30.0 3.8 Complied
Top 12.4 14.2 24.6 30.0 54 Complied
Result: Pass
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UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / 20 MHz / MCSO0 / SISO / Port 1 / PWL 13/ 23 dBi Antenna Group

p——

Spectrum [? Spectrum | |“}'

Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz RefLevael 32.00 dém Offset 12.00 d8 & RBW 1 MHz

Att gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep ALt 30 de  SWT F2.lms  VBW 3 MHz  Mode suto Sweep

Count 300,200 Count 300/300

1Rm Viaw 1Rm View

20 des 20 der

10 dém 10 den

0 o8 od

10 10 déx

/ \ / \
s / o
=30 =30 din /
— | 0

=50 dy =50 e

-0 o -60 B

CF 5.2 GHx 32001 pts Span 35.8 MHx CF 5.22 GHx 32001 pts Span 35.8 MHz
Channel Poveer Channel Poveer

Bandwidth 17.60 MHz Power 10.99 dBm Tx Total 10,99 dBm Bandwidth 17.60 MHz Power 11.58 dBm Tx Total 11.58 dBm
Y ; e X Ty

11806763 11806763
Date: 3.JUL 2019 (84258 Cate: 3002015 0&45:56

Bottom +1 Channel

Spectrum ]

Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz
o AtL MoE  SWT 321ms VBW 3 NMHZ  Mode Auto Swibp
Count 300,300

1Rm Viaw

AN

T/

T
CF 5.24 GHx 32001 pts Span 35.8 MHx
Channel Poveer
Bandwidth 17.60 MHz Power 11.97 dBm Tx Total 11,97 dBm
il '
11806763
Date: 26 SEP 2019 11:34:13

Top Channel

Middle Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac /20 MHz / MCSO0O / SISO/ Port 1/ PWL 7/ 23 dBi Antenna Group

Result: Pass

Bandwidth 17.60 MHz

Power 6.16 dBm

Tx Total 6.16 dBm

11508763

Date: 3.JUL.2019 081315

Measuring...  QERRRRRNY 0

winr e
T

Bottom Channel

Conducted Duty Cycle C?(;)r:(;icgfedd ConductedL Marain
Channel Power Correction Power imit (d g) Result
(dBm) (dB) (dBm) (dBm)
Bottom 6.2 0.4 6.6 15.8 9.2 Complied
De Facto EIRP Limit Comparison
Corrected Directional EIRP De Facto Marain
Channel Conducted Antenna (dBm) EIRP Limit (dg) Result
Power (dBm) Gain (dBi) (dBm)
Bottom 6.6 14.2 20.8 30.0 9.2 Complied
Spectrum I [E
.:; R l;" :.r. 3:1{0 300
20 dey
10 f’—— — oy
ocem / \
1 Y )} \
[ =
<50 dim
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT40 / MCSO/ SISO / Port 1/ PWL 13/ 23 dBi Antenna Group

Conducted Duty Cycle ComEsEd ConductedL .
: Conducted S Margin
Channel Power Correction Power imit (dB) Result
(dBm) (dB) (dBm) (dBm)
Bottom 115 0.4 11.9 15.8 3.9 Complied
Top 114 0.4 11.8 15.8 4 Complied
De Facto EIRP Limit Comparison
Corrected Directional EIRP De Facto Margin
Channel Conducted Antenna (dBm) EIRP Limit (dlg) Result
Power (dBm) Gain (dBi) (dBm)
Bottom 11.9 14.2 26.1 30.0 3.9 Complied
Top 11.8 14.2 26.0 30.0 4 Complied
(] Specrm | B
R.iMe VW 3G Mods Auto Sweep S e VeW e e o sween
[ .-I;, 3:160_:' 300
20 dey
.'—“ v ™ - et N ——
/f \\ . / "\\
e ] e ]
<50 di
€0 o

Channe il Poveer

Bandwidth 36,00 MHz

Power 11.46 dBm

Tx Total 11,46 dBm

Channel Poveer
Bandwidth 36,00 MHz

Power 11.36 dBm

Tx Total 11,36 dBm

11806763

Oate: 3.JUL.2019 111132

11508763

Date: 3.JUL.201

g 1moEu

Result: Pass

Bottom Channel

Top Channel

Page 263 of 828

FCC 15.407 WLAN- Template Vers. 1.4




UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40 / MCSO / SISO/ Port 1/ PWL 13/ 23 dBi Antenna Group

Ref Laval 52.00 dBm

Offset 12.00 &8

RBW 1 MHz

Ref Laval 52.00 dBm

Conducted Duty Cycle ComEsEd ConductedL .
: Conducted S Margin
Channel Power Correction Power imit (dB) Result
(dBm) (dB) (dBm) (dBm)
Bottom 11.0 0.4 11.4 15.8 4.4 Complied
Top 114 0.4 11.8 15.8 4 Complied
De Facto EIRP Limit Comparison
Corrected Directional EIRP De Facto Margin
Channel Conducted Antenna (dBm) EIRP Limit (dlg) Result
Power (dBm) Gain (dBi) (dBm)
Bottom 11.4 14.2 25.6 30.0 4.4 Complied
Top 11.8 14.2 26.0 30.0 4 Complied
Spectrum [E Spectrum I [E

Offset 12.00 &8

RBW 1 MHz

Att MO8 SWI 3ZIms VBW 3MHz  Mode Aulo Sweep - d8 SWI  321ms VBW 3MHz  Mode Auto Sweep
Count 300/300 Count 300/300
@ LRm Viaw (@ 1Rm View

CF 5.19 GHz
Channe il Poveer

Bandwidth 36,00 MHz

32001 pts Span 73.1 MHz CF 5.23 GHz

Channel Poveer
Bandwidth 36,00 MHz

22001 pts

Span 73.1 MHz

Power 11.04 dBm Tx Total 11.04 dBm

Power 11.38 dBm Tx Total 11,38 dBm

L -y

Measuring...

11806763 11508763

Oate: 3.JUL. 2019 0&:56.47 Date: 3.JUL.2019 05154

Result; Pass

Bottom Channel

Top Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac /HT80/MCSO0 /SISO /Port 1/PWL 7/ 23 dBi Antenna Group

Result: Pass

Single Channel

Conducted Duty Cycle COMEEe ConductedL :
. Conducted o Margin
Channel Power Correction Power imit (dB) Result
(dBm) (dB) (dBm) (dBm)
Single 5.2 0.5 5.7 15.8 10.1 Complied
De Facto EIRP Limit Comparison
Corrected . .
Directional De Facto .
Channel Conducted Antenna el EIRP Limit LAl I Result
A Gain (dBi) (I8 (dBm) Iz
(dBm)
Single 5.7 14.2 19.9 30.0 10.1 Complied
| (=]
o N eE B ine VAWM sude utosues
..;:Rl','"'.lrznﬁo_.ET:
10 des
. v
i ;1" '\\
| S
CF 5.21 GHz 32001 pts Span 155.0 MHz
I Ba.ndwii;th 76,00 MHz Power 5.19 dBm Tx Total 5.19 dBm
imlmtl
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a /20 MHz / 6Mbps / MIMO / Port 1+2 / PWL 11/ 23 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted Duty Cyple Conducted Conducted Duty Cy_cle Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom +1 8.1 0.3 8.4 7.6 0.3 7.9
Middle 7.6 0.3 7.9 7.4 0.3 7.7
Top 7.8 0.3 8.1 7.6 0.3 7.9
Corrected Corrected Port 1+2
Conducted Conducted Combined Conducted Marain
Channel Power Port Power Port Conducted Power Limit (dé’) Result
1 2 Power (dBm)
(dBm) (dBm) (dBm)
Bottom +1 8.4 7.9 11.2 15.8 4.6 Complied
Middle 7.9 7.7 10.8 15.8 5 Complied
Top 8.1 7.9 11.0 15.8 4.8 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional EIRP De Facto Marain
Channel Conducted Antenna (dBm) EIRP Limit (dé’) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom +1 11.2 14.2 25.4 30.0 4.6 Complied
Middle 10.8 14.2 25.0 30.0 5.0 Complied
Top 11.0 14.2 25.2 30.0 5 Complied
Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 1/ PWL 11/ 23 dBi Antenna Group

=] Svearam )

Spectrum
Ref Lavel 22.00 dém  Offset 12.00 8 & REBW 1 MHz RefLevel 32.00 dém Offset 12.00 dB & RBW 1 MHz
Att FCE SWT  321ms  VBW 3 MHz  Mode Auto Sweep o ALt 30dE SWT  321ms  VBW 3MHEz  Mode Auto Sweep
Count 300,300 Count 300/300
1Rm Viaw 1Rm View
20 dis 20 de
10 dén 10 denm
0 o8 ad
-10 iy / \ -10 d&
20 db \ -20 d8 /
=30 dén / \ =30 /
4l e - 40 dBm——
=50 den -50 d&
=60 dBn -60 d&
CF 5.2 GHx 32001 pts Epan 33.6 MH: CF 5.22 GHx a2001 pis Span 33.6 MHz
Channel Poveer Channel Pawer
Bandwidth 16,50 MHz Power 8,07 dBm Tw Total 8.07 dBm Bandwidth 16.50 MHz Power 7.56 dBm Tx Total 7.56 dBm
n Measuring... il Measuring..

11805763
JDete: 17 3P 2019 179601

[y

11506763
Date: 17.5EF 2019 17:16:31

Bottom +1 Channel

Spectrum

o At ol BWT

Count 300/300

Ref Lavel 52.00 dém  Offset 12.00 08 & RBW 1 MHz

32lms  VBW 3IMHz  Mode Auto Swiep

1Rm Viaw

CF 5.24 GHx

32001 pts

N

Span 33,6 MHz

Channel Poveer
Bandwidth 16,50 MHz

Power 7,75 dBm

il

Measuring...

11805763
JDete: 17.3EP 2019 171050

Tw Total 7.75 dBm

[Ty

Top Channel

Middle Channel

Page 267 of 828

FCC 15.407 WLAN- Template Vers. 1.4



UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 2/ PWL 11/ 23 dBi Antenna Group

Spectrum [@ Spectrum
Ref Lavel 22.00 dém  Offset 12.00 8 & REBW 1 MHz Ref Leval 32.00 dém  Offset 12.00 dB & RBW 1 MHz
Att FCB SWT  321ms  VBW 3IMHz  Mode Auto Sweep Att 3ds SWT  321ms  VBW 3MHz  Mode Auto Sweep
Count 300,300 Count 300,300
1Rm Viaw 1Rm View
20 dis 20 der
10 dén 10 den
0 o8 od
10 dé / \ -10 di / \
- / \ . / \
=30 dén / \ =30 din /
wa s N
2 — o ~
=50 den =50 e
=60 dBn -60 B
CF 5.2 GHx 32001 pts Bpan 33.6 MHx CF 5.22 GHz 32001 pis Span 33.6 MHz
Channel Poveer Channel Pover
Bandwidth 16,50 MHz Power 7,58 dBm Tw Total 7.58 dBm Bandwidth 16,50 MHz Power 7.37 dBm Tx Total 7.37 dBm
n Seasuring... il T Measuring...

11805763
|Dete: 17 3P 2019 17:2038

[T

11506763

Date: 17.SEP 2018 171501

Bottom +1 Channel

Spectrum

Ref Lavel 22.00 dém  Offset 12.00 8 & REBW 1 MHz
o ALt 6B BWT  321ms  VBW 3 MHz  Mode Suto Sweep
Count 300/300

1Rm Viaw

CF 5.24 GHz 42001 pts

N

Span 33,6 MHz

Channel Poveer
Bandwidth 16,50 MHz

il

Power 7,62 dBm

11805763
|Dete: 17 3P 2019 171236

Tw Total 7.62 dBm

Top Channel

Middle Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 1+2 / PWL 7/ 23 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted Duty Cyple Conducted Conducted Duty Cy_cle Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 3.4 0.3 3.7 3.6 0.3 3.9
Corrected Corrected Port 1+2
Conducted Conducted Combined Conducted Marain
Channel Power Port Power Port Conducted Power Limit (dg) Result
1 2 Power (dBm)
(dBm) (dBm) (dBm)
Bottom 3.7 3.9 6.8 15.8 9 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional EIRP De Facto Marain
Channel Conducted Antenna (dBm) EIRP Limit (dé’) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 6.8 14.2 21.0 30.0 9.0 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3216-FCC-UNII1

ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 1 / PWL 7 / 23 dBi Antenna Group

Spectrum

(=]

Ref Lavel 22.00 dém  Offset 12.00 68 & REW 1 MHz
Att 008 SWT 321ms VBW 3 NMHZ  Mode Auto Swibp
Count 300,300

1Rm Viaw

AN

S

CF 5.18 GHz 32001 pls

Spon 33.6 MHz

Channel Poveer

Bandwidth 16,50 MHz Power 3,44 dBm Tx Total 3.44 dBm

il T

11806763
|Dete: 5.JUL 2019 151243

Bottom Channel

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 2/ PWL 7 / 23 dBi Antenna Group

Spectrum

(=]

Ref Lavel 22.00 dém  Offset 12.00 68 & REW 1 MHz
Att 008 SWT 321ms VBW 3 NMHZ  Mode Auto Swibp
Count 300,300

1Rm Viaw

AN

o

=70 B
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CF 5.18 GHz

Spon 33.6 MHz

Channel Poveer

Bandwidth 16,50 MHz Power 3,59 dBm Tx Total 3.59 dBm

il T

11806763
|Dete: 5.JUL 2019 151023

Bottom Channel
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ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 1+2 / PWL 11/ 23 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted Duty Cyple Conducted Conducted Duty Cy_cle Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom +1 7.8 0.5 8.3 7.3 0.5 7.8
Middle 7.4 0.5 7.9 7.4 0.5 7.9
Top 7.5 0.5 8.0 7.4 0.5 7.9
Corrected Corrected Port 1+2
Conducted Conducted Combined Conducted Marain
Channel Power Port Power Port Conducted Power Limit (dé’) Result
1 2 Power (dBm)
(dBm) (dBm) (dBm)
Bottom +1 8.3 7.8 11.1 15.8 4.7 Complied
Middle 7.9 7.9 10.9 15.8 4.9 Complied
Top 8.0 7.9 11.0 15.8 4.8 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional EIRP De Facto Marain
Channel Conducted Antenna (dBm) EIRP Limit (dé’) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom +1 11.1 14.2 25.3 30.0 4.7 Complied
Middle 10.9 14.2 25.1 30.0 4.9 Complied
Top 11.0 14.2 25.2 30.0 4.9 Complied
Result: Pass
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ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / 20 MHz / MCS0O / MIMO / Port 1 / PWL 11/ 23 dBi Antenna Group

Spectrum uq'-’ Spectrum
RefLevel 32.00 dém Offset 12.00 d& & RBW 1 MHz Ref Lavel 22.00 dém  Offset 12.00 8 & REBW 1 MHz
Att 30ds SWT  32.1ms  VBW 3 MHz  Mode Auto Sweep o ALt 308 SWT  321ms  VBW IMHz  Mode Auto Swiep
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©OF 5.2 GHz 32001 pts

Channel Power

Bandwidth 17.60 MHz Power 7.76 dBm
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— o 7 N
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Bottom +1 Channel

Spectrum
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Power 7,47 dBm
Measuring...
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Tw Total 7.47 dBm

Top Channel

Middle Channel
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / 20 MHz / MCS0 / MIMO / Port 2/ PWL 11/ 23 dBi Antenna Group

p—
Spectrum [@ Spectrum “5"
Ref Lavel 22.00 dém  Offset 12.00 8 & REBW 1 MHz Ref Lavel 22.00 dém  Offset 12.00 8 & REBW 1 MHz
Att FCB SWT  321ms  VBW 3IMHz  Mode Auto Sweep o Att FCB SWT  321ms  VBW 3IMHz  Mode Auto Sweep
Count 300,300 Count 300,300
1Rm Viaw 61M Viaw
0 o8 0 o8
-10 iy 10 dé / \
20 db 20 db /
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w w
e I — e |
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Date: 17 SEF 2019 17:20:40 Date: 17.5EP 2019 17:31:01

Bottom +1 Channel

Middle Channel

Spectrum ] %’
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T e T
11806763
Date: 17.SEF 2019 17:34.08
Top Channel
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ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n /20 MHz / MCSO / MIMO / Port 1+2 / PWL 7 / 23 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted Duty Cyple Conducted Conducted Duty Cy_cle Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 3.1 0.5 3.6 3.1 0.5 3.6
Corrected Corrected Port 1+2
Conducted Conducted Combined Conducted Margin
Channel Power Port Power Port Conducted Power Limit (dlg) Result
1 2 Power (dBm)
(dBm) (dBm) (dBm)
Bottom 3.6 3.6 6.6 15.8 9.2 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional EIRP De Facto Margin
Channel Conducted Antenna (dBm) EIRP Limit (dlg) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 6.6 14.2 20.8 30.0 9.2 Complied

Result: Pass
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ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / 20 MHz / MCS0O / MIMO / Port 1 / PWL 7/ 23 dBi Antenna Group

Spectrum

(3

Ref Level 22.00 dém  Offset 12.00 dB & RBW 1 MHz
Att 20d: SWT  Zims
Count 300,300

VBW 3 MHZ  Mode Auto Swesp

1Rm View
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Tx Total 3.12 dBm

11906763
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X T S

Bottom Channel

Results: 802.11n / 20 MHz / MCSO / MIMO / Port 2 / PWL 7/ 23 dBi Antenna Group

Spectrum

(=]

Ref Lavel 22.00 dém  Offset 12.00 68 & REW 1 MHz
Att 008 SWT 321ms VBW 3 NMHZ  Mode Auto Swibp
Count 300,300

1Rm Viaw

F
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Tx Total 3.11 dBm
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|Dete: 5.UL 2019 15183

Bottom Channel
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ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / 20 MHz / MCSO / MIMO / Port 1+2 / PWL 11/ 23 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted Duty Cyple Conducted Conducted Duty Cy_cle Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom +1 7.5 0.4 7.9 7.1 0.4 7.5
Middle 7.1 0.4 7.5 7.1 0.4 7.5
Top 7.2 0.4 7.6 7.1 0.4 7.5
Corrected Corrected Port 1+2
Conducted Conducted Combined Conducted Marain
Channel Power Port Power Port Conducted Power Limit (dé’) Result
1 2 Power (dBm)
(dBm) (dBm) (dBm)
Bottom +1 7.9 7.5 10.7 15.8 5.1 Complied
Middle 7.5 7.5 10.5 15.8 5.3 Complied
Top 7.6 7.5 10.6 15.8 5.2 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional EIRP De Facto Marain
Channel Conducted Antenna (dBm) EIRP Limit (dé’) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom +1 10.7 14.2 24.9 30.0 5.1 Complied
Middle 10.5 14.2 24.7 30.0 5.3 Complied
Top 10.6 14.2 24.8 30.0 5.2 Complied
Result: Pass
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ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / 20 MHz / MCSO / MIMO / Port 1 / PWL 11 / 23 dBi Antenna Group

Spectrum [@ Spectrum

Ref Lavel 22.00 dém  Offset 12.00 8 & REBW 1 MHz Ref Lavel 22.00 dém  Offset 12.00 8 & REBW 1 MHz

Att FCB SWT  321ms  VBW 3IMHz  Mode Auto Sweep o Att FCB SWT  321ms  VBW 3IMHz  Mode Auto Sweep

Count 300,300 Count 300,300
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- / \ - / \

20 den /f \\ =30 dén -/, \\

ok 7 ~ o 7 =

=50 den =50 den

=60 dBn =60 dBn

CF 5.2 GHx 32001 pts Bpan 35.8 MHx CF 5.22 GHx 32001 pts Bpan 35.8 MHx
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Bandwidth 17.60 MHz Power 7,46 dBm Tw Total 7.46 dBm Bandwidth 17.60 MHz Power 7,14 dBm Tw Total 7.14 dBm
n Seasuring... n Measuring... iy |
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JDete: 17 3P 2019 17:50:47
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Spectrum
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Count 300/300

Ref Lavel 52.00 dém  Offset 12.00 08 & RBW 1 MHz

32lms  VBW 3IMHz  Mode Auto Swiep

1Rm Viaw

CF 5.24 GHx

32001 pts

Span 35,8 MHz

Channel Poveer
Bandwidth 17.60 MHz

Power 7,15 dBm
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Tw Total 7.15 dBm

Top Channel

Middle Channel
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / 20 MHz / MCS0O / MIMO / Port 2/ PWL 11/ 23 dBi Antenna Group

Spectrum [@ Spectrum a
Ref Lavel 22.00 dém  Offset 12.00 8 & REBW 1 MHz Ref Lavel 22.00 dém  Offset 12.00 8 & REBW 1 MHz
Att 0GB SWT  3Z1ms  VBW 3MHZ  Mode Auto Sweep o Att FCB SWT  321ms  VBW 3IMHz  Mode Auto Sweep
Count 300,300 Count 300/300
1Rm Viaw 1Rm Viaw
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Spectrum
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1Rm Viaw
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Bandwidth 17.60 MHz

Power 7,12 dBm
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Measuring...

11805763
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Tw Total 7.12 dBm
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Top Channel

Middle Channel
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ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / 20 MHz / MCSO0 / MIMO / Port 1+2 / PWL 7/ 23 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted Duty Cyple Conducted Conducted Duty Cy_cle Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 2.8 0.4 3.2 3.1 0.4 3.5
Corrected Corrected Port 1+2
Conducted Conducted Combined Conducted Marain
Channel Power Port Power Port Conducted Power Limit (dg) Result
1 2 Power (dBm)
(dBm) (dBm) (dBm)
Bottom 3.2 3.5 6.4 15.8 9.4 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional EIRP De Facto Marain
Channel Conducted Antenna (dBm) EIRP Limit (dé’) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 6.4 14.2 20.6 30.0 9.4 Complied
Result: Pass
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / 20 MHz / MCS0O / MIMO / Port 1/ PWL 7 / 23 dBi Antenna Group

pr—
Spectrum |

(=]

Ref Lavel 22.00 dém  Offset 12.00 68 & REW 1 MHz
b Att 008 SWT 321ms VBW 3 NMHZ  Mode Auto Swibp
Count 300,300

8 1Rm View

CF 5.18 GHz 2001 pts Span 35.8 MHz

Channel Poveer

Bandwidth 17.60 MHz Power 2,79 dBm Tx Total 2.79 dBm

il T

11508763
Jste: 5.JUL 2019 154532

Bottom Channel

Results: 802.11ac / 20 MHz / MCSO / MIMO / Port 2/ PWL 7 / 23 dBi Antenna Group

Spectrum
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Ref Lavel 22.00 dém  Offset 12.00 68 & REW 1 MHz
Att 008 SWT 321ms VBW 3 NMHZ  Mode Auto Swibp
Count 300,300

1Rm Viaw
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Bandwidth 17.60 MHz Power 3,06 dBm Tx Total 3.06 dBm
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|Dete: 5.JUL 2019 154314

Bottom Channel
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ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT40 / MCSO / MIMO / Port 1+2 / PWL 13/ 23 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted Duty Cyple Conducted Conducted Duty Cy_cle Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 8.8 0.4 9.2 8.5 0.4 8.9
Top 8.9 0.4 9.3 8.5 0.4 8.9
Corrected Corrected Port 1+2
Conducted Conducted Combined Conducted Marain
Channel Power Port Power Port Conducted Power Limit (dé’) Result
1 2 Power (dBm)
(dBm) (dBm) (dBm)
Bottom 9.2 8.9 12.1 15.8 3.7 Complied
Top 9.3 8.9 12.1 15.8 3.7 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional EIRP De Facto Marain
Channel Conducted Antenna (dBm) EIRP Limit (dé’) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 12.1 14.2 26.3 30.0 3.7 Complied
Top 12.1 14.2 26.3 30.0 3.7 Complied
Result: Pass
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ISSUE DATE: 16 JANUARY 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT40 / MCSO0 / MIMO / Port 1 / PWL 13/ 23 dBi Antenna Group

Spectrum

(=]
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Spectrum |
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il | Measuring... T aw il " Measuring... i |
11805763 11806763
Date: 4.JUL 2019 145304 Date: 40U 2019 150321
Bottom Channel Top Channel

Results: 802.11n / HT40 / MCSO0O / MIMO / Port 2 / PWL 13/ 23 dBi Antenna Group

Spectrum [? Spectrum | [?
Ref Lavel 32.00 dém  Offset 12.00 68 RBW 1 MHz Ref Lavel 32.00 dém  Offset 12.00 68 RBW 1 MHz
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Bandwidth 36.00 MHz Power 8,46 dBm Tx Total 8.46 dBm Bandwidth 36.00 MHz Power 851 dBm Tx Total 8.51 dBm
I ] I ]
11806763 11806763
Date: 4.JUL 2019 145525 Date: 40U 2019 150033
Bottom Channel Top Channel
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40 / MCSO / MIMO / Port 1+2 / PWL 13/ 23 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted Duty Cyple Conducted Conducted Duty Cy_cle Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 8.3 0.4 8.7 7.8 0.4 8.2
Top 7.7 0.4 8.1 7.3 0.4 7.7
Corrected Corrected Port 1+2
Conducted Conducted Combined Conducted Marain
Channel Power Port Power Port Conducted Power Limit (dé’) Result
1 2 Power (dBm)
(dBm) (dBm) (dBm)
Bottom 8.7 8.2 115 15.8 4.3 Complied
Top 8.1 7.7 10.9 15.8 4.9 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional EIRP De Facto Marain
Channel Conducted Antenna (dBm) EIRP Limit (dé’) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 115 14.2 25.7 30.0 4.3 Complied
Top 10.9 14.2 25.1 30.0 4.9 Complied
Result: Pass
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40 / MCS0 / MIMO / Port 1 / PWL 13/ 23 dBi Antenna Group

Spectrum [? Spectrum | [?
Ref Lavel 32.00 dém  Offset 12.00 68 RBW 1 MHz Ref Lavel 32.00 dém  Offset 12.00 68 RBW 1 MHz

At MO8 SWI 3ZIms VBW 3MHz  Mode Aulo Sweep o Att MO8 SWI 3ZIms VBW 3MHz  Mode Aulo Sweep
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Y : T T p— ]
11806763 11806763
Dare: 4.JUL 2018 144557 Date: 4.JUL 2019 14:3855
Bottom Channel Top Channel

Results: 802.11ac / HT40 / MCS0O / MIMO / Port 2 / PWL 13/ 23 dBi Antenna Group

Spectrum
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT80 / MCSO / MIMO / Port 1+2 / PWL 7/ 23 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted Duty Cyple Conducted Conducted Duty Cy_cle Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Single 1.4 0.5 1.9 1.7 0.5 2.2
Corrected Corrected Port 1+2
Conducted Conducted Combined Conducted Marain
Channel Power Port Power Port Conducted Power Limit (d g) Result
1 2 Power (dBm)
(dBm) (dBm) (dBm)
Single 1.9 2.2 5.1 15.8 10.7 Complied
De Facto EIRP Limit Comparison
Port 1+2
Combined Directional EIRP De Facto Margin
Channel Conducted Antenna (dBm) EIRP Limit (dg) Result
Power Gain (dBi) (dBm)
(dBm)
Single 5.1 14.2 19.3 30.0 10.7 Complied
Spectrum ] n:n_ Spectrum I ,'m-
Ref Lavel 22.00 dém Offset 12.00 c& & RBW 1 MHz Ref Level 22.00 dém  Offset 12.00 c3 & RBW 1 MHz
J\:’l‘ 2007300 20dE SWT 32.1ms YBW 3 MHZ Mode Auto Sweep -:::’l’.: w0 0ce  SWT 32.1ms VBW 3 MHz  Mode Auto Swiep
:1““1'\ Wigw @ LFm V) af-.
10 dBm 10 des
Zod MNWMM -20 di - — vr - -
0 dem l 10 dim .:
\ /
A0 d& <60 o
GF 5.21 GH. 32001 pts Span 155.0 MHz CF 5.21 GHz 32001 pts Span 155.0 MHz
IBandwldu\ 76,00 MHz Power 1.43 dBm T Total 1.43 dBm I Ba.ndwii;th 76,00 MHz Power 1.67 dBm Tx Total 1.67 dBm
| Measuring... illlllll [ iIIIIIIl [ ]
11806763 11806763

Single Channel Port 1 Single Channel Port 2

Result: Pass
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 1+2+3 / PWL 9/ 23 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted Duty Cyple Conducted Conducted Duty Cy_cle Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom +1 4.0 0.3 4.3 4.0 0.3 4.3
Middle 3.6 0.3 3.9 35 0.3 3.8
Top 3.4 0.3 3.7 3.3 0.3 3.6
Port 3
Corrected
Channel Conducted Duty Cyple Conducted
Power Correction Power
(dBm) (dB) (dBm)
Bottom +1 3.4 0.3 3.7
Middle 3.3 0.3 3.6
Top 3.2 0.3 3.5
Corrected Corrected Corrected Port 1+2+3 Conducted
Conducted | Conducted | Conducted | Combined Power Margin
Channel Power Power Port | Power Port | Conducted L 9 Result
Limit (dB)
Port 1 2 3 Power (dBm)
(dBm) (dBm) (dBm) (dBm)
Bottom +1 4.3 4.3 3.7 8.9 15.8 6.9 Complied
Middle 3.9 3.8 3.6 8.5 15.8 7.3 Complied
Top 3.7 3.6 35 8.4 15.8 7.4 Complied
De Facto EIRP Limit Comparison
Port 1+2+3
Combined Directional EIRP De Facto Margin
Channel Conducted Antenna (dBm) EIRP Limit (dlg) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom +1 8.9 14.2 23.1 30.0 6.9 Complied
Middle 8.5 14.2 22.7 30.0 7.3 Complied
Top 8.4 14.2 22.6 30.0 7.4 Complied

Result:; Pass
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 1 / PWL 9/ 23 dBi Antenna Group

p—
Spectrum [@ Spectrum | b
Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz
Att HWE SWI 320ms  VBW IMHz Mode Auto Swiep o At HWE SWI 320ms  VBW IMHz Mode Auto Swiep
Count 300,200 Count 300/300
1R Yiw 1R Yiw
0 o8 0 o8
-10d -10d
20 d 20 / \
- v / \
. S N
=50 dy =50 dy
60 d 60 d
CF 5.2 GHx 32001 pts Span 33.6 MHx CF 5.22 GHx 32001 pts Span 33.6 MHx
Channel Poveer Channel Poveer
Bandwidth 16,50 MHz Power 4,01 dBm Tx Total 4.01 dBm Bandwidth 16,50 MHz Power 3,57 dBm Tx Total 3.57 dBm
T ) o Y . SRLACCL UL
11806763 11806763
Dete: 18 SEF 2019 083012 Date: 16.5EP 19 08:33:20

Bottom +1 Channel

Spectrum

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz
o AtL gE SWT 321ms  VBW 3MHZ  Mode Auto Swiep

Count 300/300

1Rm Viaw

32001 pts

CF 5.24 GHx

Span 33.6 MHz

Channel Poveer
Bandwidth 16,50 MHz Power 3,41 dBm
n " Measuring...

11808763
|Dete: 18 SEP 2019 084250

Tx Total 3.41 dBm

Top Channel

Middle Channel
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 2/ PWL 9/ 23 dBi Antenna Group

p——
Spectrum |u€r’ Spectrum | |u§"
Ref Level 32.00 dém Offset 12.00 d6 & RBW 1 MHz Ref Level 32.00 deém  Offset 12.00 d& & RBW 1 MHz
Att 30de SWT  320ms  VBW 3MHz  Maode Auto Swieep o Att 0de SWT  32ims  VBW 3MHz  Mode Auto Sweep
Count 300/300 Count 300,300
1Rm View 1Rm Viaw
20 der 20 dbn
10 dem 10 dBm:
od od
-10d -10dl
) / \ N / \
30 -30
/ \ / \
0 Vi N . / N
g — - —
=50 d =50 db
60 d8 60 dB
CF 5.2 GHz 32001 pts Span 33.6 MHz CF 5.22 GHz az001 pis Span 33.6 MHz
Channel Power Channel Power
Bandwidth 16,50 MHz Power 4,00 dBm Tx Total 4,00 dBm Bandwidth 16.50 MHz Power 3.48 dBm Tw Total 3,48 dBm
il " Measuring... il | Measuring...
11808763 11808753
Date: 18.5EP. 2019 08:27:56 [Cate: 13.5EP 2015 08-24:50

Bottom +1 Channel

Spectrum

Ref Lavel 52.00 dém  Offset 12.00 c3 & RBW 1 MHz

Middle Channel

o AtL MoE  SWT 321ms VBW 3 NMHZ  Mode Auto Swibp
Count 300,200
1Rm Viaw
e
-10 df
04
-3
S
=50 di
<60 o
CF 5.24 GHz A7001 pts Span 33.6 MHx
Channel Paveer
Bandwidth 16,50 MHz Power 3.27 dBm Tx Total 3.27 dBm
n T Measuring... e
11805763
Oste: 18.5EF 2019 0840056
Top Channel
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 3/ PWL 9/ 23 dBi Antenna Group

Spectrum |qu|! Spectrum uu'-’
Ref Level 32.00 dém Offset 12.00 d8 & RBW 1 MHz Ref Level 32.00 dém Offset 12.00 d2 & RBW 1 MHz
Att W SWT  F2ilms  VBW 3MHZ  Mode Auto Sweep Att 0de SWT  32.1ms  VBW 3 MHz  Mode suto Sweep
Count 300,300 Count 300,300
1Rm View 1Rm Yiew
204 20 das
10 dem: 10 dam:
od od
-10 d -10 dé
. / \ I
40 dBr _// \.\__ 40 B _/"’
50 dem 50 de
50 den 50 de
CF 5.2 GHz 32001 pts Span 33 .6 MHz CF 5,27 GHz 37001 pts Span 33.6 MHz
Channil Power Channel Pover

Bandwidth 16,50 MHz Power 3.36 dBm

Tx Total 3.36 dBm

Bandwidth 16,50 MHz

Power 3.26 dBm Tx Total 3.26 dBm

11906763
Date: 18.SEF. 29 08:25:55

il | Measuring...

| Measuring...

11906763

Date: 16.SEP.2018 083621

Bottom +1 Channel

Spectrum

Ref Lavel 32.00 dBm  Offset 12.00 63 & REBW 1 MHz
o AtL MoE  SWT 321ms VBW 3 NMHZ  Mode Auto Swibp
Count 300,300

1Rm Viaw

CF 5.24 GHx

32001 pts

Span 33.6 MHz

Channel Poveer
Bandwidth 16,50 MHz Power 3,21 dBm
n " Measuring...

11808763
|Dete: 18 SEP 2019 083847

Tx Total 3.21 dBm

Top Channel

Middle Channel
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11a/ 20 MHz / 6Mbps / MIMO / Port 1+2+3 / PWL 8/ 23 dBi Antenna Group

Port 1 Port 2
Corrected Corrected
Channel Conducted Duty Cyple Conducted Conducted Duty Cy_cle Conducted
Power Correction Power Power Correction Power
(dBm) (dB) (dBm) (dBm) (dB) (dBm)
Bottom 2.2 0.3 2.5 2.5 0.3 2.8
Port 3
Corrected
Channel Conducted Duty Cyple Conducted
Power Correction Power
(dBm) (dB) (dBm)
Bottom 2.0 0.3 2.3
Corrected Corrected Corrected Port 1+2+3 Conducted
Conducted | Conducted | Conducted Combined Power Marain
Channel | Power Port | Power Port | Power Port | Conducted -y 9 Result
Limit (dB)
1 2 3 Power (dBm)
(dBm) (dBm) (dBm) (dBm)
Bottom 2.5 2.8 2.3 7.3 15.8 8.5 Complied
De Facto EIRP Limit Comparison
Port 1+2+3
Combined Directional EIRP De Facto Marain
Channel Conducted Antenna (dBm) EIRP Limit (dé’) Result
Power Gain (dBi) (dBm)
(dBm)
Bottom 7.3 14.2 215 30.0 8.5 Complied
Result: Pass
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